
TORION 1177 Stage IV

BGZ: 0135300No.    Remark: ADDITIONAL HEATING

Page 1



BGZ: 0135300

300 COOLANT PREHEATING  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

20 00 1952 143 0 WASSERHEIZGERAET 24V LIEFERUMFANG
THERMO

1

30 00 1950 632 0 SUPPORT BRACKET ZUSATZHEIZUNG 1
40 00 0244 387 0 HEXAGON HEAD BOLT M12X25 2
50 00 0249 329 1 LOCK WASHER VS 12 -13X18X1,4X2,1 2
60 00 0213 801 0 FLAT WASHER 12-13X24X2,5 2
70 00 0238 127 0 HEXAGON HEAD BOLT M 8X35-SK 3
80 00 0216 156 0 PIPE CLAMP D1-19X20 1
90 00 0249 327 0 LOCK WASHER VS 8 -8,4X13X1,1,1X1,73

100 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 3
110 60 0502 645 5 WASHER 8,4 3
120 00 0536 296 0 SILENCER WEBASTO 1
130 00 0236 200 0 HEXAGON HEAD BOLT M8X20 1
140 00 0249 327 0 LOCK WASHER VS 8 -8,4X13X1,1,1X1,71

150 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 1
160 00 0536 297 0 EXHAUST PIPE 38X1100MM 1
170 00 1953 196 0 PIPE CLAMP ARS M8-42 W1 3
180 00 1950 561 0 WIRING LOOM AUXILIARY HEATER

W318
1

200 00 0536 292 1 AIR INTAKE PIPE 0,5X31X1160 1
210 00 0224 091 0 SCHLAUCHSCHELLE WELLF A - 025-40X12 1
220 00 1953 189 0 END CAP 1
230 00 0536 292 1 AIR INTAKE PIPE 0,5X31X1160 1
240 00 0224 091 0 SCHLAUCHSCHELLE WELLF A - 025-40X12 1
250 00 0536 289 0 HOSE 1
260 ERS11 PART HAS NOT BEEN INSTALLED 2
270 00 1951 934 0 HOSE CLAMP 21 16-27X9 6
300 00 1953 197 0 GREASE NIPPLE 1
310 00 1953 192 0 RUBBER HOSE DN4,5X10,5X50 M 4
320 00 1953 193 0 HOSE CLAMP B 10 9,5-10,5X9 8
330 00 1953 194 0 FUEL HOSE DN2 L=5000MM (5X1,

5)
1

340 00 1954 145 0 DOSIERPUMPE 1
350 00 1302 141 0 HOLDER CLAMP D1-35X20 1
360 00 0237 439 0 HEXAGON HEAD BOLT M8X16 1
370 00 0249 327 0 LOCK WASHER VS 8 -8,4X13X1,1,1X1,71

380 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 1
900 00 1950 561 0 WIRING LOOM AUXILIARY HEATER

W318
1

910 00 1401 045 0 CABLE TIE 4,7X220MM 20
920 00 1920 764 0 CABLE TIE 4,7X305 10

1) machine no. + 0
ADDITIONAL HEATING

TORION 1177 Stage IV

No.    Remark: ADDITIONAL HEATING

Page 2



TORION 1177 Stage IV

BGZ: 0135300No.    Remark: ADDITIONAL HEATING

Page 3



BGZ: 0135300

300 COOLANT PREHEATING  1)

1) machine no. + 0
ADDITIONAL HEATING

TORION 1177 Stage IV

No.    Remark: ADDITIONAL HEATING

Page 4



TORION 1177 Stage IV

BGZ: 0135300No.    Remark: KS STANDHEIZUNG

Page 5



BGZ: 0135300

300 COOLANT PREHEATING  1)

1) machine no. + 0
ADDITIONAL HEATING

TORION 1177 Stage IV

No.    Remark: KS STANDHEIZUNG

Page 6



TORION 1177 Stage IV

BGZ: 0135851No. 308907   Remark: DRIVE BEARING

Page 1



BGZ: 0135851

851 FAN HYDRAULIC MOTOR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

2 00 0235 943 0 ANG. BALL BEARING 3304 1
8 00 0132 572 0 DRIVE SHAFT 1
9 00 0235 155 0 CIRCLIP 20X1,2 1
10 00 1951 986 0 SHAFT SEAL 1
15 00 0132 317 0 O-RING 45X2,5-N 1

1) machine no. + 0
+ K5500051
+ K5500052
+ K5500053
+ K5500054
+ K5500055
+ K5500056
+ K5500057
+ K5500058
+ K5500059

TORION 1177 Stage IV

No. 308907   Remark: DRIVE BEARING

Page 2



TORION 1177 Stage IV

BGZ: 0135851No. 014554   Remark: HYDRO GEARWHEEL MOTOR

Page 1



BGZ: 0135851

851 FAN HYDRAULIC MOTOR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

30 00 1951 977 0 COUPLER 1
999 00 1951 918 0 SEAL KIT ZAHNRADMOTOR 1

1) machine no. + 0
+ K5500051
+ K5500052
+ K5500053
+ K5500054
+ K5500055
+ K5500056
+ K5500057
+ K5500058
+ K5500059

TORION 1177 Stage IV

No. 014554   Remark: HYDRO GEARWHEEL MOTOR

Page 2



TORION 1177 Stage IV

BGZ: 0135851No. 014553   Remark: HYDRO GEARWHEEL MOTOR

Page 1



BGZ: 0135851

851 FAN HYDRAULIC MOTOR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 HYDROZAHNRADMOTOR 1  2)
2 00 1951 838 0 DRIVE BEARING 1
3 00 1952 542 0 SOCKET HEAD SCREW 4
14 00 1133 477 0 KEY 4X6,5 REPLACED W.

0093 0
1

15 00 0236 496 1 SPRING WASHER 14- 14,1X24,1X2,4 1
16 00 0235 601 0 HEXAGONAL NUT M14 1

1) machine no. + 0
+ K5500051
+ K5500052
+ K5500053
+ K5500054
+ K5500055
+ K5500056
+ K5500057
+ K5500058
+ K5500059

2) Remarks -> BGZ 01 35 851 -> Drawing no.: 014554

TORION 1177 Stage IV

No. 014553   Remark: HYDRO GEARWHEEL MOTOR

Page 2



TORION 1177 Stage IV

BGZ: 0135851No. 313570   Remark: FAN

Page 1



BGZ: 0135851

851 FAN HYDRAULIC MOTOR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

20 00 1951 858 0 CONTROL BLOCK LUEFTER NG24 P-MAX
210 B

1

30 00 0223 492 0 ZYLINDERSCHR IN-6KT M6X75 3
40 00 0249 326 0 LOCK WASHER VS 6 -6,4X10X0,9X1,4 3
50 00 0249 792 0 UNION SDS-S16XG1/2A-TYPE

E
3

60 00 0249 780 0 SCREW-IN FITTING SDS-L18XG1/2A-TYPE
E

1

70 00 0249 837 0 ANGLE UNION SWOE-L18 2
71 00 0249 869 0 MALE CONNECTOR SWORT-L18 1
80 00 0249 845 0 ELBOW SWOE-S16 1
90 00 0249 888 0 GER-EINSCHR-STUTZEN MIT DICHTKEGEL SWOSDS-S16XG1/2A

-TYPE E
1

100 00 1952 349 0 LEITUNGSFILTER I-E-M22X1,5 - S16
(M24X1

1

110 00 1950 400 0 HOSE PIPE 2SC 12 P90P 965 2
120 00 1951 576 0 HOSE PIPE 1SC 16 N90N 1600 1
130 00 1950 896 0 HOSE PIPE 1SC 19 N90N 2100 1
140 00 1950 861 0 HOSE PIPE 2SC 12 PP 2200 1

1) machine no. + 0
+ K5500051
+ K5500052
+ K5500053
+ K5500054
+ K5500055
+ K5500056
+ K5500057
+ K5500058
+ K5500059

TORION 1177 Stage IV

No. 313570   Remark: FAN

Page 2



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-torion-1177-stage-iv-wheel-loader-parts-catalogue-manual-instant-download-sn-k5500051-k5599999/



